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Test #455 13:19:02 Monday May 28 2018

Sample ID:
Unit: Z200-0148
Operator: GWM Engineering

316L

Base: SS MN: 98.6

2nd Match: 317L

MN: 90.0
3rd Match: 316
MN: 88.8
\ 4 v
Fe 66.5%”-1'15% | ‘ Cr 18.5%#—0.541% | ‘
Iron 61.35% 72.5% Chromium 16.0% 18.0%
. v v
N I 10.2%+/-0.415% | ‘ M O 2.200/0#-0.0247% | ‘
Nickel 10.0% 14.0% Molybdenum 1.5% 2.9%
\ 4 i v
M n 1.65%+/-o.113% | ‘ SI 0.437%#—0.0447% | ‘
Manganese 0.0% 2.0% Silicon 0.0% 1.0%
v
C u 0.394%+/-0.0196% | ‘ V 0.074%+/-O.00878%
Copper 0.0% 0.75% Vanadium
v .
C 0.018%#—0.00236% | ‘ TI < 0.00706%
Carbon 0.0% 0.03% Titanium
ND < 0.00664% Al <0.00231%
Niobium Aluminum
W' <0.190%
Tungsten
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